
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LAHONTAN REGION 

 
BOARD ORDER NO. R6V-2006-0036 

WDID NO. 6B140009003 
 

REVISED WASTE DISCHARGE REQUIREMENTS 
FOR 

 
CITY OF LOS ANGELES DEPARTMENT OF WATER AND POWER AND THE 

CALIFORNIA STATE LANDS COMMISSION; 
SOUTHERN ZONES DUST CONTROL PROJECT,  

OWENS LAKE DUST MITIGATION PROGRAM 
 

___________________________Inyo County__________________________ 
 

The California Regional Water Quality Control Board, Lahontan Region (Water Board) 
finds: 

1. Discharger 

The Los Angeles Department of Water and Power (LADWP), submitted a Report of 
Waste Discharge (RWD)1. The RWD serves as an application for amendment of the 
original RWD for the LADWP Southern Zones Dust Control Project (Project) of the 
[...]
piping conveyance systems and pumps to irrigate or apply water to areas 
designated as: Shallow Flooding; Habitat Shallow Flooding; Managed Vegetation; 
and Settling Basin, described further below. 

Shallow Flooding and Habitat Shallow Flooding:   
The Shallow Flooding and Habitat Shallow Flooding DCMs consist of a network of 
main line, submain, lateral, and riser pipes that provide water to the Shallow 
Flooding and Habitat Shallow Flooding areas in a distributed and controlled manner.  
Main line pipes convey freshwater from the aqueduct to the storage ponds, where it 
is mixed with more saline water that has been recycled back into the system.  
Submain pipes convey the water from the storage ponds to Shallow Flooding and 
Habitat Shallow Flooding areas.  The maximum depth of water in Shallow Flooding 
or Habitat Shallow Flooding areas will be approximately four inches. 



CITY OF LOS ANGELES - 3 - BOARD ORDER NO.  
DEPT OF WATER AND POWER  R6V-2006-0036 
Inyo County WDID NO. 6B140009003 
 

The quality of water used for the Shallow Flooding and Habitat Shallow Flooding 
areas will be between approximately 5,000 to 450,000 milligrams per liter (mg/L) 
total dissolved solids (TDS).  Most of the time the salinity level will be maintained at 
the upper portion of the range.  

Offsite discharges include the controlled release of stormwater and accumulated 
salty water from the Shallow Flooding area, and the Operations Facility. 

Managed Vegetation: 
The primary management objective of Managed Vegetation area is to control dust 
through maintenance of vegetative cover on the lakebed.  Saltgrass (Distichlis 
spicata) has been planted and will continue to be managed for dust control.  Drip 
irrigation will provide water and fertilizer to the Managed Vegetation area.  The 
depth of water in the Managed Vegetation area will be just enough for vegetative 
cover growth needs. 
 
The quality of water used for the Managed Vegetation area will vary between 5,000 
to 120,000 mg/L TDS.  The water used for managed irrigation is pumped from 
storage ponds and mixed with aqueduct freshwater on an as needed basis. 

Operation Ponds: 
The primary objective of the Operation Ponds is to manage dust control water for 
Facility operation the control of dust through surface impoundment of fresh water 
from the Los Angeles aqueduct and more saline water recycled back into the ponds.  
The average depth of water in the operation ponds will be approximately three feet.  
The quality of water used in the operation ponds will vary between 120,000 to 
450,000 mg/L TDS (see Table 6). 
 
Potable Water Treatment Plant: 
Following construction of the Operations Facility a new water treatment plant will be 
built on the Operations Facility site to serve the Operations Facility. The water 
treatment plant will treat water sourced from the Los Angeles (LA) Aqueduct through 
the Zonal Main Line or from groundwater underlying the Operations Facility for use as 
potable water and nonpotable water. Approximately 4,000 gallons per day of either LA 
Aqueduct water through the Zonal Main Line or groundwater would be delivered to the 
Operations Facility site. The wastewater flow from the treatment process is 
approximately 5 gpm and is disposed in a settling basin where it evaporates.  
 
Settling Basin: 
The primary objective of the Settling Basin is to accommodate wastewaters from the 
reverse osmosis brine discharge (treatment process) and from vehicle washing. 
 
The two potential raw water sources to supply the Project are the Zonal Main Line 
and groundwater. Data were available for both sources and reverse osmosis 



CITY OF LOS ANGELES - 4 - BOARD ORDER NO.  
DEPT OF WATER AND POWER  R6V-2006-0036 
Inyo County WDID NO. 6B140009003 
 

concentrate chemistry was estimated.  A 70 percent recovery rate {100* (feed rate-
brine rate)/feed rate} was used in all cases. 

The settling basin will be created by excavating the native soils from the existing 
grade of 3,620 feet to a bottom elevation of 3,617. This elevation would allow for 1 
foot of water depth and 1 foot of freeboard from the discharge pipe. The length and 
width of the basin will be 40 feet by 40 feet and would be no more than 3 feet below 
existing grade. The basin is unlined. 

The quality of water in the settling basin from the treatment process is based on 
projected influent to the reverse osmosis process and projected characteristics of 
that process based on experience with similar systems.   

The model focused on major inorganic constituents, with minor constituents 
assumed to be conserved in the concentrate. The concentration factor (3.33) that 
results from a 70 percent recovery rate was applied to heavy metals. Regulated 
organic contaminants were not detected in raw water samples. Results from the 
model and other estimates are shown in Table 1.  All constituents in the projected 
RO concentrate will meet maximum concentration limits specified in the existing 
WDR for surface water impoundments on Owens Lake and for percolation to 
shallow groundwater (see Table 1). Vehicle wash water is generated when mud and 
salts are washed off vehicles using water from the Zonal Main Line and 
groundwater. No detergents or other additives are added to the water used for 
washing. Vehicle wash water will be directed through a precast concrete vault to 
allow the soils to settle before the water is routed through an oil/water separator. 
From there, vehicle wash water is discharged to the settling basin. Effluent will be 
primarily loaded with lakebed constituents (sediment and salt), and hydrocarbon 
loads are expected to be very low.  

Added Chemicals: 
Fertilizers, herbicides and chlorine are added to Facility water.  A surface and 
groundwater monitoring program is in place to provide early detection of chemicals 
used as necessary to protect water quality. 

Fertilizers will include/contain nitrogen, phosphorus, potassium, sulfur, gypsum and 
magnesium sulfate.  They will be added as needed to stimulate plant growth and 
soil conditioning. 



CITY OF LOS ANGELES - 5 - BOARD ORDER NO.  
DEPT OF WATER AND POWER  R6V-2006-0036 
Inyo County WDID NO. 6B140009003 
 

TABLE 1 
Estimates of RO Concentrate Chemistry for Surface Water1 and Groundwater2 

 Surface Water3 Mill Site Groundwater 
 Raw Concentrate Raw Concentrate 

Constituent Model Output 
Ca, mg/L 23 75 1.0 3.3 
Mg, mg/L 6 19 1.0 3.3 
Na, mg/L 38 111 982 3,099 
K, mg/L 4 12 43 132 

NH4, mg/L ND - -4 ND - - 
Ba, mg/L 0.014 0.044 0.1 0.2 
Sr, mg/L 0.1 0.32 0.1 0.3 

CO3, mg/L 12 2 164 36 
HCO3, mg/L 127 407 1,570 5,196 
SO4, mg/L 20 103 240 1,324 
Cl-, mg/L 21 67 289 925 
F, mg/L 1 2 ND - - 

NO3, mg/L 0.102 0.3 ND - - 
SiO2, mg/L 27 79 22 71 
TDS, mg/L 279 879 3,312 10,791 

pH 8 8 9.0 8.2 
Constituent Estimates Not from Model (Assumes Concentrate 3.33X Raw) 

TOC, mg/L 2 6 2.6 8.7 
As, ug/L 9 29 590 1,965 
Ag, ug/L ND - - ND - - 
B, mg/L 0.6 2.1 26.3 87.6 
Br, ug/L 33 109 No data - - 
Cd, ug/L ND - - ND - - 
Cu, ug/L 3 11 ND - - 
Cr, ug/L ND - - 25 83 
Fe, ug/L 171 568 ND - - 
Hg, ug/L ND - - ND - - 
Mn, ug/L 11 38 17 57 
Pb, ug/L ND - - ND - - 
Ni, ug/L 1.9 6.2 ND - - 
Se, ug/L ND - - No data - - 
Th, ug/L ND - - ND - - 
U, PCI/L 4 14 16 53 
V, ug/L 4 14 9 29 
Zn, ug/L ND - - ND - - 

Organics (pesticides, petroleum 
hydrocarbons, etc.) 4 ND - - No data - - 

1  Los Angeles Department of Water and Power, Water Quality Report for Contract 9955, December 10, 2004 
2  Los Angeles Department of Water and Power, Final Report, Mill Site, Owens Lake, November 2002 
3 Surface water data assume an average of data from three sources - Los Angeles Aqueduct, Zonal Main Line at 

Dirty Socks with ferric chloride addition at Cottonwood Treatment Plant, and Zonal Main Line at Dirty Socks with 
ferric chloride plus polymer addition at Cottonwood Treatment Plant. 

4 All are nondetect. If any were present, concentrate would generally be ~330% of feedwater concentrations. 
Note: The flows and recoveries assumed in the model for all water sources were 50 gpm potable water (permeate), 
and 21 gpm concentrate (reject), or 70 percent recovery. The model indicated that an average of 11 mg/L H2SO4 
would be required for surface water, and 165 mg/L of H2SO4 would be required for groundwater for proper 
operation of the RO system. Resulting pH, alkalinity, and sulfate values in the concentrate assume these levels of 
acid injection.  
ND - not detectedNA - not applicable 



CITY OF LOS ANGELES - 6 - BOARD ORDER NO.  
DEPT OF WATER AND POWER  R6V-2006-0036 
Inyo County WDID NO. 6B140009003 
 

Water treatment chemicals will include liquid chlorine solution, sodium hydroxide, 
citric acid, sodium bromide, scale inhibitor (DS-75, Vitec 2000, Citec 3000), 
herbicides (Treflan, or trifluralin – amine-based compounds) and Cutrine (a copper-
based algaecide).  They are added as needed to prevent microbial growth and root 
growth from plugging drip emitters in the irrigation system. 

The major chemical addition required as part of the treatment process is sulfuric 
acid, which is used to lower the pH and prevent precipitation. The main impact of 
this addition on concentrate chemistry is an increased sulfate level. This effect of 
sulfuric acid addition appears in the estimated concentrate quality shown in Table 1.  
Depending on the final design of the treatment system, small amounts of ferric 
chloride and sodium hypochlorite (approximately 5 to 10 parts per million (ppm) of 
ferric chloride and 1 ppm sodium hypochlorite) could also be used as part of a 
microfiltration/ultrafiltration (MF/UF) system for enhanced removal of arsenic (As), 
as described in the section below.  

If surface water (aqueduct or Zonal Main Line) is the water source, an MF/UF 
pretreatment step ahead of the reverse osmosis system would be incorporated to 
prevent fouling of the reverse osmosis membranes. The residual sludge will be stored 
in a holding tank and removed periodically for proper disposal. Sludge from the MF/UF 
filtration process will have slightly higher concentrations of all constituents than the 
source water.  
 
Use of chemicals for mosquito abatement is not part of the Project and is not covered 
under this permit. 
 
Flow Rates: 
Table 2 lists the amounts and rates of flow to the Project areas.   
 

TABLE 2 
Amounts and Rates of Flow of Project Components 

 Item Units Amount 
Operation Ponds    

 Area acres 598 
 Max Daily Applied Water gal/acre-day 145,368 
 Max Spillway Flow cfs 60 
   

Shallow Flooding & Habitat Shallow Flooding    
 Area acres 2,221 
 Max Daily Applied Water gal/acre-day 145,368 
 Average Surface Return Flow cfs 3.57 
   

Managed Vegetation   
 Area acres 8,876 
 Max Daily Applied Water gal/acre-day 89,242 
 Max Subsurface Drain Flow cfs 41.2 



CITY OF LOS ANGELES - 7 - BOARD ORDER NO.  
DEPT OF WATER AND POWER  R6V-2006-0036 
Inyo County WDID NO. 6B140009003 
 

TABLE 2 
Amounts and Rates of Flow of Project Components 

 Item Units Amount 
    
Settling Basin    

 Area acres 0.04  
 Max Daily Applied Water gal/acre-day 211,000 
 Max Spillway Flow cfs 8 
    

8. Site Hydrology 

Owens Lake is the natural hydrologic terminus for Owens Valley, and is dominated 
by high alkalinity and high concentrations of naturally occurring salts along with 
abundant soluble solid salt deposits in the soil and sediments.  The Project area 
consists of a wet and dry playa surface.  The topography is relatively flat over the 
Project area and stormwater sheet-type flow occurs during stormwater runoff 
events.  No perennial surface waters exist in the DCM areas.   

Groundwater occurs in two aquifers beneath the surface.  The upper aquifer, 
located above the upper aquitard, occurs generally close to the surface.  Depth to 
groundwater in the upper aquifer generally ranges from about 2 to 15 feet below 
ground surface.  Depths to groundwater are generally greater in the center of the 
Project area, becoming gradually shallower to the northeast and southwest ends.  

9. Owens Lake Water Quality  

Salt concentrations in Owens Lake shallow groundwater average about four times 
the levels found in seawater. Groundwater sampling data for the Project area range 
from 1.3 to 2.5 times average ocean water salinity.  Concentrations in the brine pool 
are about 10 times the concentration of seawater.   

A broad range of salinity concentrations may be observed in surface waters and 
ground waters where lakebed salts are diluted by mixing with freshwater inflow 
(from the Delta, springs along the historic shoreline, or rain-fed storm flows across 
the lakebed). 
 
Data from May-June 2001 water sampling by the Great Basin Unified Air Pollution 
Control District (GBUAPCD) provide constituent concentrations observed in 
groundwater at Owens Lake and are considered representative of background 
water quality. These data are shown in Table 3. 



CITY OF LOS ANGELES - 8 - BOARD ORDER NO.  
DEPT OF WATER AND POWER  R6V-2006-0036 
Inyo County WDID NO. 6B140009003 
 

TABLE 3 
Background Concentrations for Owens Lake Groundwater Quality1 

 
Constituent Units Concentration Range 
Arsenic µg/L 11,325 -164,331  
Boron µg/L 189-2,230  
Cadmium µg/L 3-47  
Chromium µg/L 382-1,600  
Copper µg/L 14-150  
Lead µg/L 3-57  
Nitrate mg/L as N 21-73  
Magnesium mg/L 76-140  
Potassium mg/L 631-7,640  
Selenium µg/L 93-1,000  
Sulfate mg/L 2,630-54,300  
Vanadium µg/L 126-733  
Electrical Conductivity (EC) dS/m 63-178  
Total Dissolved Solids (TDS)2 mg/L 40,192-113,920  
Total Alkalinity mg/L as CaCO3 16,393-64,590  

 
10. Wildlife  

Surface waters in certain areas that contain less saline water support algae, 
brineflies, and utilization by nesting and migratory shorebirds and waterfowl.  
Wildlife utilization of the lakebed occurs in wet areas such as the Delta, seeps, 
wetlands, hot springs, surface flowpaths across the lakebed, and the fresher 
margins of the brine pool.  The nesting and migratory shorebirds and waterfowl that 
can be found include: American Avocets, Black-necked Stilts, Western and Least 
Sandpiper, Killdeer and Snowy Plover. According to the California Department of 
Fish and Game [6/14/01 corresp.], Owens Lake is identified in the U.S. Shorebird 
Conservation Plan as one of the most important breeding areas in California for 
Snowy Plover.  

11. Stormwater Flows and Flood Events 

Stormwater inputs to the Shallow Flooding/Habitat Shallow Flooding areas and 
Operation Ponds will occur as: 1) rainfall directly onto the Shallow Flooding/Habitat 
Shallow Flooding areas; 2) rainfall directly onto the Operation Ponds; and 3) 
stormwater flow onto Shallow Flooding/Habitat Shallow Flooding areas from 
upgradient locations. 

                                                      
1 The Great Basin Unified Air Pollution Control District, May-June 2001 Water Sampling. 
2  Calculated from EC: TDS (mg/L) ≈ EC (dS/m) x 640. 



CITY OF LOS ANGELES - 9 - BOARD ORDER NO.  
DEPT OF WATER AND POWER  R6V-2006-0036 
Inyo County WDID NO. 6B140009003 
 

Storm flows will be accommodated through maintenance of a flood reserve in the 
Shallow Flooding/Habitat Shallow Flooding areas and Operation Ponds, as follows: 

 
Shallow Flooding and Habitat Shallow Flooding:  
There will be two feet of freeboard on Facility perimeter berms, providing flood 
storage.  A rolling slope in the downgradient berm will act as a broad spillway to 
accommodate potential storm flow from these areas. 
 
The Project will include controlled releases of stormwater inflow and accumulated 
salts that interfere with Project operations area will be facilitated by periodic 
operational discharges. Discharge water would be equal or lesser in volume than 
stormwater inflow. As part of the RWD, the Discharger is proposing these 
maintenance activities. The maintenance activities are expected to generate 
periodic discharges that will be managed similar to storm event monitoring and will 